



Produced On
20 January 2015

AHK Reference: 130408/TR

Certificate of Quality

8 Chemical Composition

Actual result performed on one of the sample taken at load port with the following findings;
(On dry basis)

Cr ₂ O ₃ :	49.51 %
MgO :	17.28 %
Al ₂ O ₃ :	9.82 %
SiO ₂ :	5.48 %
Cr:Fe RATIO :	3.20 :1
S :	0.007%
P :	0.005%

The present inspection has been carried out to the best of knowledge but without responsibility or guarantee on our part; and our report reflects only our findings at the date, time and location shown within the report and does not refer to any other matter. This certificate is issued in pursuance of Principal's Instruction and also under our company's general conditions, which are written in back of the first cover page. The issuance of this certificate does not exonerate buyers or sellers from exercising all their rights and discharging all their liabilities under the contract of sale. Stipulations on the contrary are not binding on us.

ISSUED AT LOADING PORT

Alfred H Knight Gozetme ve Analiz Hizmetleri A.S.

Gardenya Plaza 3 K:2 D:9. 34758 Atasehir, Istanbul

Tel: +90 216 456 2731 Fax: +90 216 456 2740 E-mail: ahk.turkey@rahkgroup.com

ALL WORK IS UNDERTAKEN SUBJECT TO OUR STANDARD TRADING TERMS AND CONDITIONS COPIES OF WHICH ARE AVAILABLE ON REQUEST

Printed Date: 20-Jan-2015 16:55

Page 4 of 4

ID: 1DOzSxaeiw